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History of this test report

Original Report Issue Date: 2022.12.20
® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description
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1. General Information

1.1 Applicant

Micronet Union Technology(Chengdu) Co., Ltd
Room 502, Building 5, N.O. 528, Yuefei Road, Shibantan Street, Xindu District, Chengdu, Sichuan,

China

1.2 Manufacturer

Micronet Union Technology(Chengdu) Co., Ltd
Room 502, Building 5, N.O. 528, Yuefei Road, Shibantan Street, Xindu District, Chengdu, Sichuan,

China

1.3 Basic Description of Equipment Under Test

ltems

Description

Equipment Name

AX1500 Wi-Fi 6 Router

Model Number

T262-T21D, T262-T21X, T262-BXX, T262-PQX, (the last X=A-Z or
a-z, which indicates for different appearance, dimension and color.)

Trade Mark

N/A

Power Supply

100V~240V,50/60Hz

Adapterl information

Model: RD1201000-C55-35MGD
Input: 100-240V~, 50/60Hz 0.6A
Output: 12V1.0A

Adapter2 information

Model: MAUS-12010001202
Input: 100-240V~, 50/60Hz 0.35A
Output: 12V1.0A

Adapter3 information

Model: DYS12100CF-U
Input: 100-240V~, 50/60Hz 0.3A
Output: 12V1.0A

Operate temperature

0°C-45C

EUT Stage

o Product Unit e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2400MHz ~ 2483.5MHz | elEEE 802.11b: 15.28dBm

Product Type

IEEE 802.11b: WLAN (SISO)
|EEE 802.11g: WLAN (SISO)
IEEE 802.11n: WLAN (MIMO)

Nominal Bandwidth

20MHz / 40MHz

Modulation

IEEE 802.11b: DSSS (DBPSK / DQPSK / CCK)
IEEE 802.11g: OFDM (BPSK / QPSK / 16QAM / 64QAM)
IEEE 802.11n: OFDM (BPSK / QPSK / 16QAM / 64QAM)

Data Rate (Mbps)

IEEE 802.11b mode: DSSS (1/2/5.5/11)

IEEE 802.11g mode: OFDM (6/9/12/18/24/36/48/54)
IEEE 11n (20MHz) mode: MCS0~MCS15

IEEE 11n (40MHz) mode: MCS0~MCS15
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHZz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
03 2422MHz 09 2452MHz
2400MHz ~ 2483.5 MHz
04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /
Seven channels are provided for 802.11n (40MHz):
Frequency Band Channel No. Frequency Channel No. Frequency
03 2422 MHz 07 2442MHz
04 2427MHz 08 2447MHz
2400MHz ~ 2483.5 MHz
05 2432MHz 09 2452MHz
06 2437MHz / /

Model Difference Description

They have the same circuit and the only difference is antenna and appearance, please refer to
APPENDIX 2_EUT Internal Photos, EUT1, EUT4 and EUTS5 have the identical antenna, EUT2 and
EUT3 have the identical antenna.

Antenna information

EUT Antenna gain Antenna Type
EUT1, EUT4 and EUT5 Antl: 5.25dBi, Ant2: 5.32dBi External antenna
EUT2 and EUT3 Antl: 4.32dBi, Ant2: 4.32dBi Integral antenna

1.4 Transmit Operating Mode

Transmit Operating Mode ransmit Multiple Antennas
@® Operating mode 1 (single antenna) @ |1TX
@ (Operating mode 2 (multiple antenna, no beam forming) @2TX |ORTX |O| 4TX
O |Operating mode 3 (multiple antenna, with beam forming) ORTX |ORTX |O| 4TX
® 802.11b Operating mode ® 1TX |ORTX |OPRBTX
@® 802.11g Operating mode ® 1TX |ORTX |ORBTX
® 802.11n(20MHz) Operating mode O [ATX |@2TX |OBTX
® 802.11n(40MHz) Operating mode O ATX @ 2TX | O PBTX

Note:

802.11b, 1Mbps~11Mbps: 1TX1RX.

802.11g, 6Mbps~54Mbps: 1TX1RX.
802.11n20MHz/40MHz, MCSO~ MCS15: 2TX2RX.
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement 115.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

Note: The EUT1, EUT4 and EUT5 has 2 external antennas arrangement which was permanently

attached;

The EUT2 and EUT3 has 2 Internal antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)
KDB 558074 D01 15.247 Meas Guidance v05r02
KDB 662911 D01 Multiple Transmitter Output v02r01

ANSI| C63.10:2013
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2.3 Test Instruments

System

No. Equipment Manufacturer Type No. Serial No. Cal::]r:;ted
1 EMI Receiver Rohde&Schwarz ESCI 1166.5950.03 2023/11/09
2 AMN Rohde&Schwarz ENV216 3560.6550.05 2023/11/09
3 AMN Schwarzbeck NSLK8127 #829 2023/11/09
4 ECSI RF IN RF Cable Rohde&Schwarz RP-X1 N/A 2023/11/09
5 ECSI RF IN RF Cable Rohde&Schwarz Sapre sm N/A 2023/11/09
6 EMI Receiver Rohde&Schwarz ESR7 102013 2023/11/09
7 Spectrum analyzer Rohde&Schwarz FSV30 103741 2023/11/09
8 Spectrum analyzer KEYSIGHT N9010A-44 MY51440158 2023/11/09
9 Integral Antenna Schwarzbeck VULB 9163 VULB 9163-361 2023/11/20
10 Integral Antenna Schwarzbeck BBHA 9120D BBHfzziZOD 202311/20
11 Integral Antenna Schwarzbeck BBHA 9170 9170#685 2023/11/20
12 Preamplifier Schwarzbeck BBV9745 #78 2023/11/09
13 Preamplifier Schwarzbeck BBV9721 9721-019 2023/11/09
14 Preamplifier RF System/UK TRLA-Ool':lSOGS 22062101 2023/07/20
15 ECSI RF IN RF Cable Rohde&Schwarz AP-X1 N/A 2023/11/09
16 ECSI RF IN RF Cable HAOXUN Z-108 N/A 2023/11/09
17 RF Cable ZDECL ZT4O'2':'\2AJ'2'92J 18124358 2023/07/20
18 Spectrum Analyzer Agilent N9010A MY51440158 2023/11/09
19 Spectrum Analyzer Agilent N9010A MY52221119 2023/11/09
20 Tempé&Humidity Anymetre JR900 N/A 2023/11/03
Recorder

21 Tempé&Humidity ETOMA NTH1100-30A 16080628 2023/11/03
Chamber

22 Filter STI STI15-9845 N/A N/A

23 Filter STI 5.1G N/A N/A

24 Filter STI STI15-9845 N/A N/A

25 Testing Software EZ-EMC TW-03A2 N/A N/A

26 Power Collection Unit Tonscend JS0806-2 188060134 2023/09/13

27 Tonscend Test Tonscend 2.6.77.0518 NA NA
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2.4 Test Mode
Frequency Range : 2400~2483.5 MHz
Test Iltems Mode Data Rate Channel Antenna
o Simultaneous
AC Power Conducted Emission o - - -
transmitting
802.11b 1Mbps 01/06/11 1/2
Radiated Emission and Band Edge 802.11¢g 6Mbps 01/06/11 1/2
Measurement 802.11n(20MHz) MCSO0 01/06/11 1&2
802.11n(40MHz) MCSO0 03/06/09 1&2
802.11b 1Mbps 01/06/11 1/2
Spurious Emission at Antenna 802.11g 6Mbps 01/06/11 1/2
Port 802.11n(20MHz) MCSO0 01/06/11 1&2
802.11n(40MHz) MCSO0 03/06/09 1&2
802.11b 1Mbps 01/06/11 1/2
_ 802.11g 6Mbps 01/06/11 1/2
6dB Bandwidth
802.11n(20MHz) MCSO 01/06/11 1&2
802.11n(40MHz) MCSO0 03/06/09 1&2
802.11b 1Mbps 01/06/11 1/2
802.11g 6Mbps 01/06/11 1/2
Conducted Power
802.11n(20MHz) MCSO0 01/06/11 1&2
802.11n(40MHz) MCSO0 03/06/09 1&2
802.11b 1Mbps 01/06/11 1/2
_ 802.11g 6Mbps 01/06/11 1/2
Power Spectral Density
802.11n(20MHz) MCSO0 01/06/11 182
802.11n(40MHz) MCSO 03/06/09 1&2
2.5 Test Condition
Applicable to Environmental conditions Input Power Tested by
AC Power Conducted Emission 24.6°C, 56 % RH 120V AC Stone Tang
Radiated Emission and Band Edge
24.2°C, 55 % RH 120V AC Stone Tang
Measurement
Spurious Emission at Antenna Port 24.6°C, 56 % RH 120V AC Stone Tang
6dB Bandwidth 24.6°C, 56 % RH 120V AC Stone Tang
Conducted Power 24.5°C, 56 % RH 120V AC Stone Tang
Power Spectral Density 24.4°C, 56 % RH 120V AC Stone Tang
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The applicant declare the operating environment of EUT as below:

Normal conditions: 120V AC,15~35°C

2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmitting Transmitting Period | Duty Cycle Duty
Test Mode Antenna Channel _
Duration [ms] [ms] [%] Factor
1B Antl 2462 8.41 8.58 98.02 0
Ant2 2462 8.42 8.49 99.18 0
16 Antl 2462 1.40 1.58 88.61 0.53
Ant2 2462 1.40 1.58 88.61 0.53
Antl 2462 1.31 1.45 89.87 0.46
11IN20MIMO
Ant2 2462 1.31 1.39 90.10 0.45
Antl 2452 0.65 0.84 77.38 1.11
11IN40MIMO
Ant2 2452 0.65 0.77 84.42 0.74
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +142.12kHz
RF power conducted +0.74dB

RF power radiated +3.25dB
Spurious emissions, conducted +1.78dB
Spurious emissions, radiated (9KHz~30MHZz) +2.56dB
Spurious emissions, radiated (30MHz~1GHz) +4.6dB
Spurious emissions, radiated (Above 1GHz) +4.9dB
Conduction Emissions(150kHz~30MH2z) +3.1dB
Humidity +4.6%
Temperature +0.7°C
Time +1.25%

2.8 Test Location

Company: Beijing TIRT Technology Service Co.,Ltd Shenzhen

Address:

101, 3 # Factory Building, Gongjin Electronics Shatin Community,
Kengzi Street, Pingshan District, Shenzhen, China

CNAS Registration Number: | CNAS L14158

A2LA Registration Number: 6049.01

FCC Designation Number: CN1309

Test Firm Registration

825524
Number:

Telephone: +86-0755-27087573

2.9 Deviation from Standards

None

2.10 Abnormalities from Standard Conditions

None
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3. Test Procedure And Results

3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(nV) dB(nVv)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Peripherals

Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Record PC Lenovo M4500T NA
2 Control PC Lenovo M4500T NA

3.1.3 Test Procedure

Test Method
@ Conducted Measurement ‘ORadiated Measurement
Test Channels
OLowest, Middle and Highest Channel ‘OLowest and Highest Channel
Environmental conditions
@®Normal ‘ONormal and Extreme
Note:@:Test O:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)
was not recorded.
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Vertical Reference Ground Plana

40 cm EUT ; Test Receiver

80 cm

LISN =

T Horizontal Reference Ground Plane

3.1.5 Test Result

Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
Over = Measurement — Limit
4. Four samples and three adapters were pre-scanned and the worst results were recorded as
follows
5. Simultaneous transmitting: 2.4G Wifi transmitting + 5G Wifi transmitting

w
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For adapterl

Note: This adapter has been tested the conducted emission together with five EUTs. We only
recorded the data of the worst mode is EUT1. Please see the following:

150kHz~30MHz

Worst Case Operating Mode: Simultaneous transmitting

Line

20,0 dBuV

Conducted Emission Measurement

20

-40

Al
V-\'\'\."'V'.l'v"vn'ﬂ it}

FCI Part15 Class B Conduction[QP)
|

R AVEG

0.150 [ MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 * 0.4940 2496 19.53 44.49 56.10  -11.61 QP
2 0.4940 1429 19.53 3382 4610 -1228 AVG
3 1.1580 17.58 19.70 37.28 56.00 -1872 QP
4 1.1580 6.14 19.70 2584 46.00 -2016 AVG
5 1.3180 17.36 19.74 37.10 56.00 -1890 QP
5} 1.3180 636 19.74 26.10 4600 -1990 AVG
7 1.5060 17.49 19.81 37.30 56.00 -1870 QP
8 1.5060 7.58 19.81 27.39 46.00 -1861 AVG
9 25420 1570 2042 36.12 56.00 -1988 QP
10 25420 477 2042 2519 46.00 -2081 AVG
11 35740 143 2053 34 84 56.00 -2116 QP
12 35740 274 20.53 2327 46.00 -2273 AVG
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150kHz~30MHz

Worst Case Operating Mode: Simultaneous transmitting

Neutral

20,0 dBu¥

Conducted Emission Measurement

\

FCI Part15 Class B Conduction[QP]
|

»n ﬂ-’“-'“‘vvw»v--w-w wwwbwrwﬁvfwwmhmummwﬁ*-v'"’”’”"m"wvwm“m._wM
-40
0.150 05 [MHz) 5 30.000
Reading Correct Measure-
Na. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 0.5060 17.47 19.74 37.21 56.00 -1879 QP
27 05060 11.29 19.74 31.03 46.00 1497 AVG
3 0.9860 12.51 19.88 32.39 56.00 -23.81 QP
4 0.9860 339 19.88 23.27 46.00 2273 AVG
5 1.3140 1230 19.99 32.29 56.00 -23.71 QP
i} 1.3140 549 19.99 2548 46.00 -2052 AVG
7 20340 1245 2031 3276 56.00 -2324 QF
a 2.0340 6.15 2031 26.46 45.00 -19.54 AVG
9 23260 959 20.50 30.09 56.00 -2591 QF
10 23260 113 20.50 21.63 46.00 2437 AVG
1 13.4340 1237 2144 338 60.00 -26119 QF
12 13.4340  6.70 2144 28.14 5000 -2186 AVG
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For adapter2
Note: This adapter has been tested the conducted emission together with five EUTs. We only
recorded the data of the worst mode is EUT1. Please see the following:
150kHz~30MHz Worst Case Operating Mode: Simultaneous transmitting
Line

Conducted Emission Measurement
20.0 dBuV¥

FCC Part15 Clazz C Conduction[QP)

!
MM;M'W\, T

#
Wiy M‘h e o
. M.‘vmd‘f LH i m wr le(m\hr\\»} Mﬂ M”“M\HL .

3

el
-20
0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuv dB Detector  Comment

1 0.4340 3097 19.63 50.50 57.18 -6.68 QP

2 * 04340 2115 19.53 40.68 4718 -850 AVG

3 0.7100 27.59 19.56 47.15 56.00 -8.85 QP

4 0.7100 1918 19.56 38.74 4600 726 AVG

5 0.9500 21.41 19.64 41.05 56.00 -1495 QP

6 0.9500 9.89 19.64 29.33 46.00 -16.87 AVG

7 0.9820 19.24 19.65 38.89 56.00 -17.11 QP

a 0.9820 8.42 19.65 28.07 46.00 1793 AVG

9 24140 17.90 20.34 38.24 56.00 -17.76 QP

10 24140 690 20.34 27.24 46.00 -1876 AVG

11 9.8820 2520 20.94 46.14 60.00 -1386 QP

12 9.8820 16.87 2094 37.81 5000 -1219 AVG
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150kHz~30MHz

Worst Case Operating Mode: Simultaneous transmitting

Neutral

Conducted Emission Measurement

20.0 dBuV

\

FCLC Part15 Clazs C Conduction[QP)]

A et
0 e ,.-*"Wh Wl‘ml""m“h et » #\NJMM Wmmﬁﬂ , peak
Pl V\I"’\"’( il W%M ']‘rﬂll/\’#ﬂ"*'nm% # e
-20
0.150 05 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit  Over
MHz dBuY dB dBuV dBuV dB Detector  Comment

1* 0.3900 26.04 19.71 4575 5806 -12.31 QP

2 0.3900 14.33 19.71 34.04 4806 -1402 AVG

3 0.6900 2333 19.79 43.12 5600 -1288 QP

4 0.6900 12.60 19.79 32.39 46.00 -1381 AVG

5 0.9740 16.20 19.87 36.07 56.00 -1993 QP

6 0.9740 4.53 19.87 24 40 46.00 -2160 AVG

7 1.5980 16.26 20.11 36.37 56.00 -1963 QP

8 1.5980 7.66 20.11 2797 46.00 -18.23 AVG

9 7.5740 2292 2074 43.66 6000 -16834 QP

10 7.5740 14.85 2074 35.59 5000 -1441 AVG

11 10.1380 2310 2098 44 08 60.00 -1592 QP

12 10.1380 1523 2098 36.21 5000 -1379 AVG
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For adapter3
Note: This adapter has been tested the conducted emission together with five EUTs. We only
recorded the data of the worst mode is EUT1. Please see the following:

150kHz~30MHz Worst Case Operating Mode: Simultaneous transmitting
Line

Conducted Emission Measurement
20,0 dBuV

\ FCC Pari15 Clazs C Conduction[QP]
|

0 peak

Y “f“’““ﬁmwuw.}q‘w)»tm“"‘“‘ W Mwmwfwwmwﬂwwﬂ‘“”w M

-20

0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit  Over
MHz dBuY dB dBuV dBuV dB Detector  Comment
1 1.1740 13.38 19.70 33.08 56.00 -2292 QP
2 1.1740  3.01 19.70 2271 46.00 -2329 AVG
3 1.1860 13.97 19.71 33.68 56.00 -2232 QP
4 * 1.1860 5.13 19.71 2484 46.00 -21.16 AVG
5 1.4860 10.32 19.80 30.12 56.00 -2588 QP
6 1.4860 227 19.80 22.07 46.00 -2393 AVG
7 1.7620 9.66 19.94 29.60 56.00 -2640 QP
a 1.7620 0.86 19.94 20.80 46.00 -2520 AVG
9 26380 1210 2048 32.58 56.00 -2342 QP
10 26380 -286 2048 17.62 46.00 -2838 AVG
11 27500 11.12 2057 31.69 56.00 -24.31 QP
12 27500 -2.44 2057 18.13 46.00 -2787 AVG
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150kHz~30MHz

Worst Case Operating Mode: Simultaneous transmitting

Neutral

Conducted Emission Measurement

20,0 dBuV

\

FCC Part15 Claze C Conduction[OP)]

30

-20

M,
s
AV STV Jﬂw J\'.AW\*.WMM"}'MWMM \\Mw i -Ww%-f“ww!*‘““fwm'ﬂ”'w Bl Ldana't 9%

peak

0.150 05 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector  Comment
1 0.8860 11.09 19.85 30.94 5600 -2506 QP
2 0.8860 2.88 19.85 2273 46.00 -2327 AVG
3 1.1860 10.58 19.95 30.53 56.00 -2547 QP
4 1.1860 4.64 19.95 2459 46.00 -2141 AVG
5 23420 553 20.51 26.04 56.00 -2996 QP
i} 23420 -1.67 20.51 18.84 46.00 -2716 AVG
7 26100 825 2052 2877 5600 -2723 QP
8 26100 -3.34 2052 17.18 46.00 -2882 AVG
9 28780 6.81 20.32 2713 56.00 -2887 QP
10 28780 -2.86 20.32 17.46 46.00 -2854 AVG
11 3.1420 7.09 20.23 28.02 56.00 -2798 QP
12 3.1420 -3.39 20.23 16.84 46.00 -29.16 AVG
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3.2 Radiated Emission and Band Edge
3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uVv/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 —1.705 30 24000/F(kHz) -
1.705-30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uv/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Peripherals

Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Record PC Lenovo M4500T NA
2 Control PC Lenovo M4500T NA

3.2.3 Test Procedure

Test Method
OConducted Measurement ‘ORadiated Measurement
Test Channels
@ Lowest, Middle and Highest Channel ‘O Lowest and Highest Channel
Environmental conditions
@ Normal ‘ONormaI and Extreme
Note:@:Test O:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)
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b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.

The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GH2)

C) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related Iltem -EUT Test Photos.
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3.2.4 Test Setup

(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver |} amp.
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Ground Plane

3.2.5 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3.  Simultaneous transmitting: 2.4G Wifi transmitting + 5G Wifi transmitting
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For EUT1+adapterl

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz)

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

WD A

T =31 = -3
oo iaij-'u\.“& ’!'L'IWM*WM' de,i#

Radiated Emission

FOC Tal E3C M Blidan

LN

el
Mms 48 = @ (F1] ] N N0 GE T LR
Reading Comer!  Mepse- Antgnna Table
Moo Mk Freg Level Factar e Limit e Heghi  Degres
WHZ abuy | aBm oRvm 8B it m mgras  Commani
1 B 4G 4008 ~10.62 24.47 40080 1067  pesk
3 14,6570 4100 <1342 Irea 400 1242 poak
a 1684137 3084 1046 2841 4350 1508  peak
& ITh A5 26 470 156 480 <1032 peak
5 Gafl#110 3019 Bk} W\EE 4800 . TARE  peak
] Ba5 4400 2800 LI A4 B0 1208 pesk
HORIZONTAL
Radiated Emission
W e
DT Mt TEC 8 Mafiafions
—
i IS i -U\«‘,i"_‘f{...pl"”ﬁw
h. ;
.
R e T 1ri
m |
mme @ W @ . M) W am e &N M maem
Reading Comedd  Meass- Ardenna  Talde
Ma. Mk, Freg Lewel Factor ment Limit  Crver Height  Degree
Wz L a8 alm  dBuvm B Dupbactd e [
1 Ebaed 3H M.Th 21.04 4040  -18.52  peak
F, 141 8262 MW7 R M2 4350 23 paak
2 XEDANZ . 434) 040 |y AN 788 peoh
4 RS 3 R M 48 -1086  peak
B Ebi780 3404 1a2 34 4800 1408 peok
B E40 6110 740 -0 B4 HES B0 95 pea
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For EUT1+adapter2

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL
Radiated Emission
B0.0  dBuV/m
FCC Part 15C 3M Radiation
Marqgin -6 B
I E— ]
PR E EE——

an 3

-20

30000 40 50 G0 70 80 (MH2) 300 400 500 600 700 1000.000

Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factar ment Limit  Over Height Degree
MHz dBuv dB dBuv/m dBuVim dB Detector cm degree  Comment

1 55.8047 4234 -10.75 31.59 40.00 -841 peak
2 68.8721 46.06 -12.07 33.99 40.00 -601 peak
3 1433261 4018 -9.96 30.22 4350 -13.28 peak
4 2503012 44.40 -10.40 34.00 46.00 -12.00 peak
5
6

3759385 4575 -6.78 38.97 46.00 -7.03 peak
6406110 37.24 -0.64 36.60 46.00 -940  peak

HORIZONTAL

Radiated Emission

A e

TS Pa) 750 0 Hadalon

"

ol ! | ._.v“"‘j}_
s byt ik
WNMW. '." .

Fr—

l.“ﬂ:u:u:m @ @ v W T ] C T TR
Reading. Cormecl  Measure } Arterma  Table
MWo, Mk, Freg  Lewel  Factar ment Lmit - Cyer Height  Degree
MH By d8 dBusm gBuvm ] Deiscion om degron  Comment
TEGEEA  3E.4D 1448 = 4000 1798 peak
2 1388735 3136 T 2125° 4350 2126 pedk
: JO0EAEYT  ATAT 12TE M4 4350 1008 peak
q 280312 4556 8 4500 E£84 peak
Bl ATS0IB5 47 29 40,63 45.00 537  peak

B G405110 4086

222 4500 -3TE pedk
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For EUT1+adapter3

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

Radiated Emission

A00 AR e

FICL e |55 184 Bawiiarn

Wamm ool

l—l

8

A AR P

e
®moM W M @ T W N e ANl H GO TOU OO0 GG
Reading Comect  Moasre- Arinnna  Table
No. Bk Freg Lenwel Factor s Lam#  Oyer Heighl  Degres
M i il dRuvem oY i} Dt e i ot
1 BI4E1E 3085 -1035 2053 00 1047 peak
s ag4z10 303 -12.03 2135 4000 -1285 poak
3 FEEXI0 4107 1470 bl A3 0D 138X pesk
4 ITERIEE 4180 B.Ta 34091 48.00 1108 psak
L BEDETI0 3950 054 3886 445 00 -4 paok
-] S8R 760 2985 437 3404 4800 1184 peak
HORIZONTAL
Radiated Emission
LT
IFCC Pad B850 28 N adbanon
T— I_
; ﬁ . -3 L
| [ -
= ﬁ ' et
_ $ /L
S P L
-0
0 oow an w = o m k| no EL 5 @0 Mo 1
Readng Comecl  Measure- Ante=nnia  Tabie
Mo, M. Freg Level  Factor  ment  Limit  Ower Height Degres
et i -] HEA BT E:1 ke £ degies Do
1 B2 EB4 XD 4R 1476 23T 4000 183 peak
F] 2603012 AR08 1040 B 4800 -1131 peak
3 282 0350 FpE2 820 3062 5.0 1538 peak
4 AT5.E3ES  MR2E £78 azda 4800 362 peak
5 501 1TED 335 -3g2 2833 46 1667 peak
g G40 F110 kA48 A5 aTes 450 A1 peak
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For EUT2+adapterl

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL
Radiated Emission
FLL Poat 15 78 Nasitason
Wamgm Ll I—
I

R :
RS Sy o

H

m
Mmom 4} 30 EB M m P m mE U0 c FE0 LOOANW
Reading Comrect Measore- Antennia  Table
Mo Mk Freq  Level  Fochor ment  Lmmt Oves Height  Degres
Mz [ =Y aif giivim  sBuvem 0B Dmeecion tm digen  Comimend
i GEO0MT 4048 -toTE HiTa 40 00 3%  peak
F ) Ty0e0: 4174 -3 48 X424 4000 107  peak
3 1284677 4520 10.B0 .20 4350 820 peak
4 * 2503012 G042 t0.40 40.02 48.00 5898 peak
5 3T503a5 4505 678 FAr 4500 533 peak
i1 0G0 3402 Lidd 33138 45.00 -12@2 peak
HORIZONTAL
Radiated Emission
WO B
POL Pant 158 580 fadiasin
W jm | [
l—'.____.._;.,..._______E..__._.__..
I | | i
=~ §
e
‘M‘.NJH W
i UL T W
o
b0 &y 5 B W oW (1] m s B M P e R ]
Reading Coirect  Megswe Aniepria  Table
[ Fieq Lewvel Fachor ment Liewit Sy Height  Degres
M-z [ [:] dauim o] =) Drevecior m dogeen  Comament
1 131.76FT 3708 1072 Failts il 4150 T 14 peak
2 25003012  51.50 1040 4110 45.00 490 apP
| WeM2e 3805 B Lo 241 4600 -16506 peak
B S Ry s B O L L
5 3768 -6.78 &8 65 45.00 £33 peak
& F406710 3563 D54 3409 4500 1101 peak
Page 32/ 184

TIRT-TRF/FCCO01-2(E):2021A0



Report No.: FCC022022-03976RF1

For EUT2+adapter2

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

Radiated Emission

M e

TOL Class § 5 fostime

M Al r

| — ] |
| - = !
£ i i et
| b et
| M el u.l"-h!”'h"
I
|
|
wl L
ET T T ] (1] am [ I T
Readng Comecl  Measure- Arterna  Table
Ho. Mk Freg Lewel Faclor meni Limil  Char Height Degres
T wke mw & ®aem  merm @ Doecis | on | degne  Gomment
1 EGD007T 4152 10768 3076 4000 B34 pesk
2 B17a32 433 -1470 2B.568 4000 1042 peak
] BT &0 XM 10,360 T AL 4250 A5l peak
4 250 30%0 4085 -10.440 a0 .45 2300 15584 peak
5 375.8385 4029 78 I3 61 400 K225 peak
g " 406110 4019 JLE4 3955 400 545  peak
HORIZONTAL
Radiated Emission
" A
FIL Clasg B 3 Hodiston
Mgt & r
o e i E
£ I 5 it =t1
Alf
”%ﬂ‘ww
1
WM Al W & o [C o FTT )
Reaiding  Comect  Measire- ) Arenna  Table
M. Mk Frag Leved Factor me=nk Lemit  Cived Height  Degres
1 929384 3378 -14.75 1803 4000 2097 paak
2 2500302 4% TH 040 M 4400 12166 peok
3 29209850 3073 L 20 3053 4400 1547 pank
4 * ATEA3AE 4105 -B.TE 3427 00 1173 peak
5 EQL17En 3335 A4z 2651 4800 1647 p=ak
A G40 6110 3462 D564 3398 4500 -1202 peok
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For EUT2+adapter3

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) |

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

Radiated Emission
iy el

FOC Clama £ 3 s basiiom

v EMLN B

i b id

{
%;}{
b
al
b

¥ b

o

-
WiGE @ B8 &8 0 W [ ] ABl B0 GE0 AW IR O
Readmng Carrect  Measire- Antenrm Table
Mo Kk Freqg L] Factor ment Lemi®  Choer Heaght  Degres
[ R =] AT A i a8 Cralscoon e oegres  Cawvavessl
1 1 R430 306D 1038 22 4000 DTE  peak
i TOAMS 4318 -1027 R 100 11 paak
a 131 FETT 4888 A7 567 43 50 THY  peak
4 221006 40.85 -12 66 16 4350 -16534  peak
5" 2500012 Et.a4 140 4084 45,00 BB peak
-] SIT0H3E5 4290 .78 421 45 00 B8 pesk
HORIZONTAL
Radiated Emission
ma MM
FIE Dl B B0 By
daaw il [-
—3 1
'LW#
Bl
mme 4 = & m m [T - T I T T T
Readng Caomec!  Measure- antonrn  Table
Mo, Mk Freg  Lesel  Factsr  ment Limit  Creer Height Diagres
WH? il [ 2] BT oM i (D £ Oegies  Coswmeln
i 6510 -36T7H -10: 88 2580 4380 ATT0  peak
21 25032 B 1040 40 81 4600 59 poeak
1 IAZTEQ AT BE B.53 20813 46:00 1687 peak
q A 8052 36.90 <T.6T 28.35 46.00 16.67 peak
S BT P 4,78 4164 46.00 438  pexk
& 3645 54 581 4600 -10.18 peak

&40 6110
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For EUT3+adapterl

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz)

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

WLO DA

Radiated Emission

FEE Pan T3 38 Fdasboas

————————————

———————————

= — : ; —
o -;w!#qu WM N‘+‘\.H'“"‘“ R

Ll

|

-
w48 @ GE o om a N R T T T O T T
Reading Corrgct  Measure- ) Antenna  Table
Ho Me Freq Lewel Factar el Lma  Cver Height  Degree
A B a8 Euvim w0 [arind i Deges  Conmmeel
I B6 el A0.66 10 A0 2085 400D 1016 peak
F il T2 AATE 4567 12 a0 2T 00 T2 peak
3 1336138  40.7E 10.55 I0.2F 4350 -T3RIT  peak
4 2503012 - 421 AR 3T 46.00 1426  peak
B ATE0ME 41T .78 EER 00 1106 peak
i HI.ATEE 3516 =382 I 4500 .66 peak
HORIZONTAL
Racdiated Emission
L
FLL P 158 284 adiaion
SR ] [
:—' 3 1 b
b
k] I_,.,.,--r'
e ; o
"J'WM"
m
L 008 g WO Mo (L] ] any SO0 00 P LR
Reading Caorrect  Measure Anlenng  Tabls
Ho Mk Freq  Level  Faclor ment Ligait  Ower Height Degree
RH: Buv (=] dBvim dBuWim =B Tefmcinr tm degres  Comumont
1 T8.8852 3530 14 56 0T 40.00 1928  peak
s 1aT.4202 30.56 124 20.42 4350 -23.08 peak
E] 2503012 5003 -100.40 WEF 4600 A3 peak
L 175 G385 - 4607 4. 78 4018 46.00 581  peak
B A00.4320 3513 .18 32:57 4500 -1303° peak
6 #0610 3884  O64  3A20 4600 180 peak
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For EUT3+adapter2

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL

Radiated Emission

PFILE Dy B 16 & arliasion

T [
|

e ;
A P A

ey

m
moee 40 0 &3 m iis] o w0 M0 G0 0 (e e
Readng Comed  Measure- Arienna  Table
Mo, Mk Freq  Level  Facior ment Limit ke Height Dlegren
WHz B 2B dauWim dBum aE Delecioe om gy Comeam

S5.B04T 4292 1075 .37 40.00 BE]  poak
68.8310  46.20 1203 M7 0.00 -5E3 peak
T35.5823 4003 -10.35 a4 0 4360 1382 peak
250.301M0 3477 -10.40 3ae7 4500 - -1211  prak
IT5.0385 4415 BT 3w 4500 -BE}  peak
G f40 6110 34.30 084 35 B4 4500 1034 peak

LR L

HORIZONTAL
Radiated Emission
WO R e
P Clani B W Nasaion
e ol
I ﬁ } ‘5
— )
, e
A i
= ’ liﬂ‘l"n'Jﬁ
WPM u\‘.\-"".
E
|UH 4P =GR /0 W ] am FTT TR =T T T ]
Readng Carrecl  Measure- Amenna T able
Mo Mk Freq  Level  Factor  memt  Limit  Over Heignt  Degree
(e au ] i alven 08 [rsterion en fegres  Comms

1061366 2638 1247 XER 4380 %82 poak

1

2 2503012 4597 1040 3557 4500 1043 pesk
T3 mzieM 42 830 3400 4500 (198 peak

4 ARMME 4513 &78 G805 4600 68 pesk

5 4950344 3501 385 0108 4800 MAOd  peak

§° 06110 4112 B4 4043 4500 552 pesk
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Report No.: FCC022022-03976RF1

For EUT3+adapter3

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL

Radiated Emission

B A

[
i FOC Fam 1507 36 Rombianas

MW & B r
4

’:‘MMM? E JLM.WMJ’;

an |
3008 40 FrTI = T T ) o AN 0B GRU Sma 1 (L K
Aeadng Comed  Measone- E &ntenna  Table
Mo, Mk Freg Lawel Factor ment Limit  Cheer Height  Degree
e [T d&& gy [T afl Chadiatrw =211 Degras  Comesent
i BS B04T 449 1075 2674 2000 -I0H 0 peak
2 T10a0Y 4174 -1 46 2038 4000 073 peak
1 1204877 4520 10.80 3430 4350 B30 peak
a 2503042 5042 21040 4002 4800 508 peak
5 IT5.H3S 4595 .74 3 4600 -683 peak
fi 40 611D a2 A4 3338 SE00 1262  peak
HORIZONTAL
Radiated Emission
M Ve
FEL Paav 15E 28 Hadignon
Haom i I—
-l ; MJ.H
i T
-\w'.... —— S— - oo — ——— — — — s— e i———
WMme 41 W@ &8 W b £ P B L L
Reading Caomect  Measure- Antenra  Table
Ho Mk Freg  Leval  Faclar  meni Limit Cweer Heighi  Diegres
[T iy ] T T ] e £m = ]
30,7577 AT.08 -1, 72 WA 4350 T4 peak
F A 2503012 5250 -10.40 4210 45.00 -3.00 Lr
i =013 3005 -BEd /41 46.00 1858  peak
| 3310808 3643 834 Jana d46.00 791 peak
5 IT5.H385 4544 478 MER 4500 £33 peak

406110 - 3563 -0 64 4 89 4600 1101 peak

(-
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Report No.: FCC022022-03976RF1

For EUT4+adapterl

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL
Radiated Emission
LS b
FCL Pl 05 2H Nadiison
Wt 1 B [
o i Ll
A L}
P S ,; "% f uﬂ"lll'f.ﬁ)‘
bt
o
I]\_ i BOoEm oW oW Pibir] o iy S0 G0 PO L]
Readnig Comecl Bessune Anlenma  Table
Mo Mk Freg Leyel Factar menl Limit  Ceer Height Degres
WH: B 2] oBRivim dBuvim - Detecir om ooeen  Cosument
421542 3T.03 B.o8 IToT 40.00 1283 peak
2 ER.TETT Ood 1084 2910 A0.00 10.90 peak
E] 10,3305 42471 1327 o 400 B8 peak
_4_ _f_:'-_EI_.EiH?'J 45,64 =10Te 485 43.50 _-315- peak
B 250. 3043 4553 -10.40 3513 46.00 GET peak
8 3759385 3604 678 2925 4600 1574 peak
HORIZONTAL
Radiated Emission
Ha B

FOIL Fai 150 I8 Nadiannn
slawaim i (11

ﬂmﬂ. am L [ ) 1R 5] am - M an Mo 1 on son
Reating Cowrect | Mzasure. Ankerma  Table
Woo Mk Fieq Level  Fachar ment Limit  Crwer Height Degres
[ B T dEim  dBm 0B Deledor o aeguea  Common

1312085 3677 IL7E 2601 4350 749 peak
2 1POmE5E 3519 127E 2341 4350 20008 peak
1+ 2803012 5180 1040 41E0 4B00 450 OP
4 A564273 AEEE T3 885  4E00 -1T15 penk
5| 37TEE3ES 4514 578 4135 4E00 464 peak
B 8408110 2080  O6d 816 JE00  BB4 peak
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Report No.: FCC022022-03976RF1

For EUT4+adapter2

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL
Radiated Emission

FLL Chama T T S ahasian

dmgm U (18 [

i

—— )
IL_M,PWMMW ‘wr M“‘“}\.NKW M,-""i,.-w'.i..m*---'-""'JL

|
0O an W & Mmoo [ubic| o i L g0 e i)
Reading Cartect  Measure Mnbenfg  Tahls
Ha Mk Freg Levnl Factar ment Limit  Crwer Hewght Degres
WH: [ Ty L] dBuvim dEuivm - -] Cemay £m dogres  Commant
B1.8430 320.80 138 28,22 40,00 -10.7E  peak
2 TOFIES 4114 12.27 piafic] 40.0G 11 peak
1AL TETT 4880 -1 12 BET 4380 753 peak
4 2021005 44085 -12 6_5- 2806 4350 1534 peak
B " 2603032 5124 1040 A0B4  4A00 508 peak
E ITSEIAS 4280 678 3521 4600 079 peak
HORIZONTAL
Radiated Emission
WO o e

FILC Clazy B 1 N aifsion

|
|
. ; WMLW*L**J‘]
|
"

il
2008 au BB @ Mmoo [ am L] Eo [l o] 1
Reading Comect  Measue Arienna  Table
Mo Mk Fred Lewvel Facior maenk L Creri Height Degres
M=z dBu dB dBuVim dBchim [i:] Disiecior m depres  Commeni

128.5630 35,78 088 2580  43.50 IT.TR  pak
| 25631 1.3 10.40 4081 44.00 510 peak

2

3 3132780 - 3T8A B 53 2813 44 1) -1 AT Ak

4 ebo092 3600 757 2033 4500 1667 pech
T 5+ a7503b6 484z B78 4164 4600 438 pemk

B B40G110 3645 064 35Al 4500 1019 peak
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Report No.: FCC022022-03976RF1

For EUT4+adapter3

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz)

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

Radiated Emission

[m——————————

H;ww'-"i“iwﬁ WW"‘W&M E.

I|':nﬁ'.':iiin_ W m @ oW ] E T T R R T
Aeadng Comect  Moasune- Erierina Tabie
HNo Mk, Freg  Level  Factw mesil Limit  Owwer Height  Degres
i iz i = o aBay i o el rw = degies  Cormmel
i BAEGG 34l 1073 2868 2000 110 peak
2 BG40 TE 146D 21068 4000 1294 poak
3 2503000 478 10,40 33.28 4500 A2ED peak
- B ITEEaE4 4250 -BTR 3572 4800 -10.23 peak
5 404388 3567 45.16 2851 4800 -1649 pesa
& 405110 3368 0e4 32.05 4500 1305 peam
HORIZONTAL

=

. . 1 hr 2
e ™ }IILJMUM*“W

Radiated Emission

[

i
F4

]
et

wm'.fﬂ‘ @ = A oo sl I 4B G0 GB0 TR0 (OO M
Reading Carmect  Measure- Entenna  Table
Ho Mk Freq  Lewel  Foctar et Lemd  Lwer Height  Degree
[LYE) Ay aflm et A b [ S em o =]
] BA.983T AT} -1a5e 2253 4350 2097 peak
F. 1RT.O73E 3334 -1&.31 2113 4350 -2137  poeak
a3 *  2E0.0MO 4028 -1 40 3048 45.00 712 peak
1 AT5.E384 4430 578 aréi 4800 8233 peak
5 5011750 33.79 -3.82 2897 44.00 1503  peak
& S40 6110 3580 64 a5.25 44 00 WLTE  peak
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Report No.: FCC022022-03976RF1

For EUT5+adapterl

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz)

Worst Case Operating Mode: Simultaneous transmitting

VERTICAL

LA B

Radiated Emission

:.; g & i - —
(R M"V*"M Y [N Wﬁ_,u“wwﬁw

A
i e

o
O i [ (=] a0 Af0 Gl Lo el Rb b
Repdeny Comecl Medsaie- Aienna  Table
Moo M Freqy Level Facior merd Lienit D Hemght  Degree
WH: a8 dBim == T [-=ThL] a8 Ddector om degree  Commaent
1 ES.C002  40.44 -10.73 2871 40.00. -10.28 peask
2 80 R564. 41.07 12:12 2885 40,00 11.05 pesk
3 YIAETT  4a8s 1090 X85 43800 1055 peak
4 250300 43325 1040 3285 4600 -1315  peak
B* TS EAE4 48 44 578 aT.68 4600 A pepk
B SEGc0bl 3518 419 300 4600 1500 peak
HORIZONTAL
Radiated Emission
WO B
—
—
£

S —
:"i ﬂ\ ._,‘J_m““’d'
J LSV Mo

Mmmwﬂ%‘ e

W_II @ W & nom [T} = W uN @0 TH e
Reading Corect  Measure- } &ntenna  Table
Mo Mk Freq Lewed Faschar menk Limsfl Ciyer Haight Degree
MHT e Em gluvm  dBoim Ll Detac i m Sagrem  Cimtva
1 TTO803 3600 -1406 .86 40y -1B0E  peak
d 1312606 203 -0 TH 2848 4350 -140F  poak
3 2503010 4E.TD 1040 3630 4800  BTD  peak
4 BT 3EE BI0E nas 48.00 -1B1E  peak
5 arsaad4 4320 618 A2 600 -B58  pask
i BB &I 3T T8 -Dad atiaz 4800 -B20  peak
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Report No.: FCC022022-03976RF1

For EUT5+adapter 2

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL

Radiated Emission

HE Ve

| g §
PN W AW e

wﬁﬂ T @ & o W J0 480 HW G0 o0 (ooaam
RAeading Caorrect  Measure- Antenna  Tabie
Ho Mk Freg Lavel Faitor e Lem#  Owver Height  Degree
[XIFE = 11T i =y [T E 3 stz b Em Sy Lot
G5 2040 - T4t 178 2B E 4000  -1134  peak
B0 4361 1214 31 47 4000 453  peak
1222204 42.78 1088 X210 4350 1140 peak

2502010 43,13 10,40 3173 4800 -13.27 peak
IS4 3450 5.78 28.20 4500 -1T8R  peak
840.6110 37,80 - E4 T 16 4600 8B4 peak

| oo | B | A | | e

HORIZONTAL

Radiated Emission

IO MM e

wme a1 =0 @ @ o [ EiT) a0 mm Gan yed ioen s
Readng Comecl  Measune- Arderna  Table
Mo Mk Fregq  Level  Factor men Limit  Ohwer Height  Degree
M v i s anvim i Detictor en dégres  Corremen
e 4% -14,18 20,13 000 1987 peok
d 1200143 4043 =10 54 e 4360 1401 peak
3 2803010  48.39 -10.40 35.00 4500 <1001  pess
4 333.7305 aT.08 .18 2880 4800 1830  pesk
5 IS E3E4 4140 .78 HE2 46.00 1138 peok
g

406100 4012 4 64 3548 4600 G52 pesh
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Report No.: FCC022022-03976RF1

For EUT5+adapter3

We only recorded the data of the worst mode. Please see the following:

Below 1G (30MHz~1GHz) | Worst Case Operating Mode: Simultaneous transmitting
VERTICAL
Radiated Emission

q

'—I

‘“M J&\Mﬁwﬁmﬁiﬁm

£

=
‘oM & W @ AW Ists| E 490 SN DO D8 DOOLME
Reading Comect  Measure- - 4ntenna Table
Mo Mk Freq  Lewel  Fachor ment L By Height  Degree
WELz L - i am AR ] Do em g e ]
1 BE2NT 3003 -B0 62 JBIE 4000  -1988  peak
a2 " ThAME &6 1337 3189 44 00 -T11 peEak
3 1336184 4170 ¥0.55 M5 4250 1235 peok
4 250300 4323 -#0.40 3283 48.00 1317 peak
5 ATERIEY 4423 £7r8 kTS 4600 -8.55 peak
-3 B4 G110 3B4E S E8 4800 -1 E peak
HORIZONTAL
Radiated Emission
i
I —3 &
| - ! i
LI A A
=0
Wiooh & &0 G0 #3 # i am W0 G GOD T o0 a0
Reading Corect  MNeasure Antenng  Table
Mo M Freq.  Llevel  Fachar ment Lienit  Cwer Height Degree
M dey em dauim = T ] Dheterior tm degee  Comment
i Tas2in. 33T -14.7D 1804 4000 -0 pegk
2 129.0225 3542 -1 BT arss 4350 1585 peak
¥ 2503010 4578 1040 3638 QGO0 1062 pesk
4 Ao 0asd A5ed 08 2788 4600 18192 peak
5 58384 383 578 32.53 4500 134T pegh
& B408110 239405 DEq e 4600 -TEO  peak
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Report No.: FCC022022-03976RF1

3) Radiated emission: Above 1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. For 802.11B and 802.11G modes, only worst case for antennal were recored.
For EUT1
Above 1G (1GHz~18GHz) | Test mode:11B Test Channel:1
VERTICAL

Radiated Emission
3.0 dBuV/n

FCcC PK
\ FCC AV
X
45
0o
1000.000 2000 3000 MHz) 5000 GOOO 7000 BOOD3IN00 10000.000
Reading Cormrect Measure- o Antenna  Table
Na. Mk Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detactor cm degree  Comment
1> 4824 000 53.R9 -1.88 52.01 7400 -2199 peak 150 145
Radiated Emission
1200 dBu¥/m
FULC PR
70
2
FCC AV
20.0
2310000 2322.00 232400  2346.00  2350.00  2370.00  2302.00 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBuVim dB Detector cm degree  Comment
1 2310.000 4859 -1.92 48.87 74.00 -27.33 peak 150 124
2390.000 59.M1 -1.67 57.74 74.00 -16.26 peak 200 360

3 2390.000 47.86 -1.67 46.19 5400 -781 AVG 200 360
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Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
WO A
i i
I
| s
E
“:
ué
1008003 FIT] 000 M) SO0 GHM 7DD} DD 3009 | DO 000
Reading Comect Memsure- Antenna Table
Mo Mk Freq Level Factar ment Ligit  Cover Height Degree
M aBuY =] fhdim dBuNim B Dl b £m degres  Comeerl
1 * 4824000 5329 -1ga 5141 T400 -2259 peak 150 23

Radiated Emission
1200 dBu¥/m

CC PK
70
FCOY AV
MMMWMW M
20.0
2310000 232200 233400 234600 235800 237000  2382.00 239400  2406.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1 2310.000 51.58 -1.92 49 66 7400 -2434 peak 150 140
2 2390.000 52.76 -1.67 51.09 7400 -2291 peak 200 316
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) | Test mode: 11B | Test Channel: 6
VERTICAL
Radiated Emission
BE B
FLL PK
1 ICC A
A
n;
Y
Readiey  Comect  Maasors- Antends  Table
Mo, Mk Freg Leval Factar mient Limit  Ower Height Diegree
MiHr By dilim dBus'sim dBisim - =} Detocior om degree  Comment

1% 4BT4000 5422 159 52 63 7400 HAT peak

HORIZONTA
Radiated Emission
[T 1)
FOL PR
: IC Ay
.
I
-\m .
1000 50 E W0 [WHy] SN0 GI0G 70 ADOIA0N 1ROT0 008
Roading  Comact  Measirn- Amnanng  Talde
Mo BK Fredg Leval Facior mient L Ower Height [Degres
MHz B B douin | Bavim 46 Dokcer | on | tegee  Comeerd
4874 00 5366 -1.59 5107 T400 2203 peak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:11
VERTICAL
Radiated Emission
90.0  dBuV/n
FCC FK
1 FOC AY
=
45
0.0
1000, 000 2000 3000 MH=z) S000 G000 700D BO00000 18000000
Reading Comect Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuY/m iB Detecior cm degrez  Comment

1T 4924000 54.06 -1.30 52.76 7400 -21.24 peak 200 135

Radiated Emission
1200 dBu¥/m

FCC FK

70

FCC AV

MWWW

Pt

20,0

2450.000 2460.00 2470.00 2460.00 2430.00 2500.00 2510.00 252000 253000 2530.00 HHz

Reading Correct Measure- Antenna Table

No. Mk. Freq Level Factor ment Limit  Over Height Degree
MHz dBuy dB/m dBuVim dBu\vim dB Detector cm degree  Comment
1 2483500 57.89 -1.28 56.61 7400 1739 peak 150 198
2" 2483500 51.23 -1.28 4995 54.00 -4.05 AVG 150 198
3 2500.000 48.55 -1.21 47.34 7400 -2666 peak 150 103
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Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
90  dBu¥/m
FCC FK
FCC AY
X
45
0.0
1000000 2000 3000 (MHz) S000  GOOO TODO GO0D 000 16000000
Reading Correct Measure- ) Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBu\im dB Diatector cm degree  Comment
1" 4924 000 5268 -1.30 51.38 7400 -2262 peak 200 197
Radiated Emission
1200 dBu¥/m
FCC PK
70
FOL &V
WWWWWMW
20.0
2450.000 2460.00  2470.00 246000  2490.00  2500.00  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuYim dBuV/m dB Detector cm degree  Comment
1* 2483500 52.3 -1.28 51.03 7400 2297 peak 200 156
2 2500.000 48.36 -1.21 47.15 7400 -26.85 peak 200 134
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= Report No.: FCC022022-03976RF1

-
1
Above 1G (1GHz~18GHz) | Test mode:11G Test Channel:1
VERTICAL
Radiated Emission
20.0 dBuV/m
FCC PK.
FCC AY
1
®
30
20
1000. 000 2000 3000 [MHz) 5000 GOOO 7000 80009000 18000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuv/m dB Detector cm degree  Comment
-24 64 peak

1 4824.000 51.24 -1.88 49.36 74.00

Radiated Emission

1200 dBu¥/m

FCC WK
7 V\\‘w
FCC AV
2
i, AP, s il A et At
3 5
200
2358.00 2370.00 2382.00 2394 00 2406.00 2430.00 MHz

2310.000 2322 D0 2334.00 2346.00

Reading Comect Measure- Antenna Table
ment Limit  Over Height Degree

No. Mk Freq. Level Factor
MHz dBuv dB dBuVim dButv/m dB Detector cm degree  Comment
1 2310.000 4382 408 47.90 74.00 -26.10 peak

2" 2390.000 4533 4.33 49.66 7400 -2434 peak
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= Report No.: FCC022022-03976RF1

Radiated Emission
200  dBuV/m
FCC PK
FCC AY
%
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7OOO 80009000 168000.000
Antenna Table

Reading Correct Measure-
No. Mk. Freq. Level Factor ment
MHz dBuV dB/m dBuvim dBuVim dB Detector cm

1 4824.000 49.97 -1.88 48.09 74.00 -2591 peak

Limit ~ Over Height Degree

degree  Comment

Radiated Emission

1200 dBu¥/m

FCU PK
70
FCC A
ot o, st rads oo v} - L%M
20.0
2310000 232200 233400  2346.00  2358.00 2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freqg Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBulim dBuMim dB Detector cm degree  Comment
1 2310000 4293 408 47 01 7400 -2699 peak

2" 2390.000 4347 433 47.80 7400 -26.20 peak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) | Test mode: 11G

Test Channel: 6

VERTICAL

Radiated Emission
20.0 dBuV/m

FCC P
FCC AY
1
®
30
-20
1000.000 2000 3000 [MHz] 5000 GOO0 7000 0009000 10000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuv/m dBuv/m dB Detector cm degree  Comment
1> 4874.000 5092 -1.59 49.33 7400 -2467 peak
HORIZONTA
Radiated Emission
M0 dBuV/m
FCC PE
FLC AY
1
®
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 90009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuV/m dBuVim dB Detector cm degree  Comment
1" 4874.000 5048 -1.59 48.89 7400 -2511 peak
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= Report No.: FCC022022-03976RF1

- -
I
Above 1G (1GHz~18GHz) | Test mode: 11G Test Channel:11
VERTICAL
Radiated Emission
80.0 dBuV/m
FCC PK.
FCC AY
1
<
30
20
1000000 2000 3000 MHz] 5000 6000 7000 90009000 18000.000
Reading Comrect Measure- ) Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qver Height Degree
MHz dBuv dB/im dBuvim dBuv/m dB Detector cm degree Comment

1 4924 000 5049 -1.30 49.19 7400 -2481 peak

Radiated Emission

1200 dBu¥/m

FCC PK
70
FCC AV
4
Mr .%MMM' e At b Py i S e DA At WA
200
2450.000 2460.00  2470.00  2480.00  2490.00  2500.00  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBuM/m dB Detector cm degree  Comment

1 2483.500 46.85 472 51.57 74.00 -2243 peak
2 2500.000 42.39 479 47.18 7400 -2682 peak
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= Report No.: FCC022022-03976RF1

HORIZONTA

Radiated Emission

800  dBuVJm
FCC PK.
FCC AY
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOO 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBu\ dB/m dBuvim dBuVim dB Detector cm degree  Comment
1™ 4924000 49.89 -1.30 48.59 7400 -2541 peak
Radiated Emission
1200  dBuV/m
FCC PK
70
FCC AV
ww # e I ol
200
2450000 246000 247000 246000 243000 250000 251000 252000 253000 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuy dB dBuvim dBut/m dB Detector cm degree  Comment
1 2483.500 42.60 472 47.32 7400 -2668 peak
2" 2500.000 43.06 479 47.85 7400 -26.15 peak
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= Report No.: FCC022022-03976RF1

-
1
Above 1G (1GHz~18GHz) Test mode: 11N20MIMO Test Channel:1
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK.
FCC AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
7400 -26.02 peak

1% 4824.000 4986 -1.88 47.98

Radiated Emission

1200 dBu¥/m

FCC
70
» FCC &V
20.0
2310000 2322.00 233400  2346.00 236800  23F0.00 23M2.00 239400 2406.00 2430.00 MHz
Reading Comect Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBu/m dB Detector cm degree  Comment
1 2310.000 43.18 408 47.26 7400 -26.74 peak
2" 2390.000 47.36 433 51.69 74.00 -22.31 peak
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Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK
FCC AV
1
=
30
-20
1000.000 2000 3000 [MHz) 5000 GOOO 7000 90009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBuY dBim dBuvim dBuV/m dB Detector cm degree  Comment
1T 4824.000 48.15 -1.88 46.27 7400 2773 peak
Radiated Emission
1200 dBu¥/m
FCOy PK
7 \{\‘
FCC AV
fu YN PRSP SEP I P | e sy lrmands 5 Fotendrn amze.w(’rr
200
2310000 232200 233400 234600 2358.00 2370.00  2382.00 239400  2406.00 2430.00 MHz
Reading Correct Measure- . Antenna  Table
No. Mk. Freg. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBut/m dB Detectar cm degree  Comment
1 2310000 4406 408 48 14 7400 -2588 peak
2" 2350000 4438 433 4871 7400 -2529 Dpeak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz)

| Test mode: 11N20MIMO

Test Channel: 6

VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
5
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuV/m dBuVim dB Detector cm degree  Comment
1 *  4874.000 50.89 -1.59 49.30 7400 -2470 peak
HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
%
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1" 4874.000 50.07 -1.59 48.48 7400 -2552 peak
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= Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) Test mode: 11N20MIMO Test Channel:11

VERTICAL
Radiated Emission
20.0  dBu¥/m
FCC PK
FCC AV
%
30
20
1000000 2000 3000 [MHz) 5000 OO0 7000 0009000 18000.000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuV/m dBuvim dB Detector cm degree  Comment
50.06 74.00 -23.94 peak

1 4924.000 51.36 -1.30

Radiated Emission

1200 dBuV/m

FCC PK
70
FCC &V
M&«Wmﬁwwwu«w
20.0
2450000 2460.00  2470.00  2480.00 249000 3500.00 2510.00 252000  2530.00 ?550.00 WHz
Reading Correct Measure- Antenna Table
No. Mk. Freq Level  Factor ment Limit ~ Over Height Degree
dBu¥/m dBu/m dB Detector cm degree  Comment

MHz dBuV dB
45.83 472 50.55 7400 2345 peak

479 48.73 7400 2527 peak

1% 2483.500
2 2500.000 43.94
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Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK.
FCC AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- ) Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1 4924.000 50.11 -1.30 48.81 7400 -2519 peak

Radiated Emission

1200 dBu¥/m

FCC PK
70
FCC AV
1
WNM S S e
20.0
2450000 2460.00 247000  2480.00 249000 250000  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBut/m dB Detector cm degree  Comment
1% 2483500 4440 472 4912 7400 -2488 peak
2 2500.000 4314 479 47 .93 7400 -26.07 peak
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= Report No.: FCC022022-03976RF1

-
- =
Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:3
VERTICAL
Radiated Emission
90.0  dBuV/m
FCC PK.
FCC AV
i
X
30
20
1000.000 2000 3000 [MHz) G000 600D 7000 90009000 18000000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim  dBuvim dB Detectar cm degres  Comment
-24 26 peak

1 4844 000 51.51 -1.77 49.74 74.00

Radiated Emission

1200 dBu¥/m

FCC PR
70
FCC AV
=z
200
2358.00 2370.00 2382.00 2394.00 2406.00 2430.00 MHz

2310.000 2322.00 2334.00 2346.00

Reading Correct Measure- Antenna Table
ment Limit ~ Over Height Degree

No. Mk Freq Level Factor
MHz dBuV dB dBuVim dBuMim dB Detector cm degree  Comment
1 2310.000 43.83 4.08 47.91 74.00 -26.09 peak
-2205 peak

2" 2390.000 4762 433 5105 74.00
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= Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOO 7000 90009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB/m dBuvim dBuVim dB Detector cm degree  Comment
1" 4844 000 4893 -1.77 4716 7400 -26.84 peak
Radiated Emission
1200 dBuV/m
FCC PK
70
FCC AV
M%WWWWWMWWM
20.0
2310000 232200 233400  2346.00  2358.00 237000 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- Antenna  Table
No. Mk.  Freq Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dButv/m dB Detector cm degree  Comment
1 2310.000 4366 408 47.74 7400 -26.26 peak

2" 2390.000 44.08 433 48.41 7400 -2559 peak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel: 6
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK.
FCC AY
%
30
-20
1000000 2000 3000 [MHz] 5000 GO0 7000 80009000 108000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuvY dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 *  4874.000 4980 -1.59 48.21 7400 -2579 peak
HORIZONTA
Radiated Emission
200 dBuV/m
FCC FK.
FCC AY
P
b4
30
20
1000.000 2000 2000 [MHz) 5000 G000 7000 20009000 18000.000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuV/m dBuVim dB Detector cm degree  Comment

1" 4874.000 48.97 -1.59 47.38 7400 -26.62 peak
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Report No.: FCC022022-03976RF1

Test Channel:9

Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

VERTICAL
Radiated Emission
20,0 dBuVJm
FCC PK
FCC AY
L
30
-20
1000.000 2000 3000 [MHz) 5000 GOOO 7000 0009000 18000.000
Reading Correct Measure- Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Ower Height Degree
MHz dBuv dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 * 4904.000 49.91 -1.42 48.49 7400 -2551 peak
Radiated Emission
1200  dBu¥/m
FLC PK
70
- FCC AV
M‘WWWM«WWMWMM
200
2450000 246000 247000 246000 243000 250000 251000 252000  2530.00 ?550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freg Level  Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBut/m dB Detectar cm degree  Comment
1" 2483.500 47.52 472 52.24 7400 -21.76 peak
2 2500.000 4254 479 47.33 7400 -2667 peak
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Radiated Emission
20.0  dBuV/m
FCC PE.
FCC AY
1
b
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qver Height Degree
dB Detector cm degree  Comment

MHz dBuv dB/m dBuv/m dBuVv/m
7400 -26.51 peak

T 4904.000 48.91 -1.42 47.49

Radiated Emission

1200 dBu¥/m

FCC PK
70
FCC AV
WWMWWWWNWWMW
200
2450000 2460.00 247000  2480.00  2490.00 250000  2510.00 252000  2530.00 ?550.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk Freq Level Factor ment Limit ~ Over Height Degree
MHz dBuY dB dBuvim dBut/m dB Detector cm degree  Comment
1 2483500 4347 472 4819 7400 -2581 peak

2 2500.000 4241 479 47.20 7400 -26.80 peak
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= == Report No.: FCC022022-03976RF1
For EUT2
‘ Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:1
VERTICAL
Radiated Emission
0.0 dBuV/m
FCC PK
, FCC av
3
45
0.0
1000.000 2000 3000 MHz) 5000 GOOO 7000 60003000 16000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim  dBuvim  dB Detector em degree  Comment
1* 4824.000 53865 -1.88 51.77 74.00 -2223 peak 200 157
Radiated Emission
1200 dBu¥/m
FLL| FK
70
2
FIL &
M 32
X
20.0
2300.000 2313.00 232600 2339.00 235200  2365.00  2378.00  2391.00  2404.00 2430.00 MH=
Reading Correct Measure- Antenna Table
No. Mk.  Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim  dBuVim  dB Detector em degree  Comment
1 2310.000 4549 -1.92 4357 7400 -3043 peak 150 42
2 2390.000 60.81 -1.67 59.14 74.00 -14.86 peak 200 241
3 2390.000 50.31 -1.67 48.64 5400 -536 AVG 200 241
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Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
O B
G e |
- - 5 e e————
a5
na ]
1000, 002 o 0 [ O0R  GOOR TO00 0000 00R 10000 00
Reading Comect Measure- Anterna  Table
Mo Mk Freq  Level  Factor ment Limit  Dwer Height Degres
Rtz Bt [= =] dBuivim dBefvim B Dhsbescior =] deges  Cominen]
1% 4B24000 G257 -1.88 50.69 7400 2331 peak 150 35
Radiated Emission
1200 dBu¥/m
F FE
7n
FCC
: PUTPREEEI: C
L 14
200
2300.000 231300 232600  2339.00 235200  2365.00  2376.00  2391.00  2404.00 2430.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit  Cver Height Degree
MHz dBuv a8 dBuv/im  dBuvim  dB Detector cm degree  Comment
1 2310.000 4957 -1.92 47.65 7400 -2635 peak 150 249
27" 2390.000 5233 -1.87 50.66 7400 -2334

peak 1650 249
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Report No.: FCC022022-03976RF1
Above 1G (1GHz~18GHz) | Test mode: 11B | Test Channel: 6
VERTICAL
Radiated Emission
BIE  dBdim
=% F ] =1 FOLPE
1 i
X
;
I
1000 00 2000 W00 (NHz|  SOD0 G300 7000 BOEA0I0 VA0, D
Rophng  Comect  Maasung- Andanng Tabde
Mo, ME Freq Laval Facior ment Lt Ower Height  Degres
W oW @ bum Bwn B e o e e
1 4874000 5432 -1.58 5273 7400 -2127 peak
HORIZONTA
Radiated Emission
B B
5
m
0
Roading  Comecl  Maasira- Antenna  Tabla
Mo Mk Fraq Lewel Factar ment LLimil Ovar Height Degree
i By B dBsvim dBidvim B Dshacior om degres  Comemant
4874 000 5324 -1.56 5165 7400 2235 pesk
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:11
VERTICAL
Radiated Emission
90.0  dBuV/m
FCC PK
3 FCC AV
X
a5
0.0
1000.000 2000 3000 [MHz) 5000 G000 7000 BOOO 9000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuY/m dBuV/m dB Detector cm degree  Comment
1 * 4924000 53.11 -1.30 51.81 7400 -2219 peak 150 135
Radiated Emission
1200 dBuV/m
FCC PK
70
1
FCC AV
Y] : 3
x WWMW‘WWWWMAW
20.0
2450.000 2460.00  2470.00  2480.00 249000 250000  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level Factaor ment Limit  Over Height Degree
MHz dBuV dB/m dBuYim dBuVim dB Detector cm degree  Comment
1 2483.500 59.44 -1.28 58.16 74.00 -15.84 peak 150 243
2" 2483.500 50.55 -1.28 4927 54.00 473  AVG 150 243
3 2500.000 50.47 -1.21 49.26 7400 2474 peak 200 92
Page 67 / 184 TIRT-TRF/FCCO01-2(E):2021A0



= Report No.: FCC022022-03976RF1

Radiated Emission
90.0 dBuV/m
FCC PK
FCC AV
1
A
45
0.0
1000.000 2000 3000 (MHz) 5000 GOOO 7000 GOOD 3000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuv/im B Detector cm degree  Comment

1% 4924000 50.39 -1.30 49.09 7400 -2491 peak 200 197

Radiated Emission

1200 dBuV/m

FLL PK
70
FOC AV
W
20.0
2510.00 252000  2530.00 2550.00 MHz

2450.000 2460.00 2470.00 2400.00 2420.00 2500.00

Antenna Table

Reading Correct Measure- o
Limit Over Height Degree

No. Mk.  Freq. Level Factor ment
MHz dBuy dB/m dBuvim dBuV/m dB Detector cm

1 2483.500 55.35 -11.28 44.07 7400 -29.93 peak 200 75
2 *  2500.000 55.57 -11.21 44.36 7400 -2964 peak 150 119

degree  Comment
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= Report No.: FCC022022-03976RF1

- -
I
Above 1G (1GHz~18GHz) Test mode:11G Test Channel:1
VERTICAL
Radiated Emission
90.0  dBuM/m
FCC PK
FCC AY
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 4824.000 49.31 -1.88 47.43 74.00 -26.57 peak

Radiated Emission

1200 dBu¥/m

FCCH PR

" N

) FCC AY
ST P R O Y PP SR TP NPT TRRIPEY R S R WWM
200
2310000 2322.00  2334.00  2346.00  2358.00  Z370.00 236200 239400  2406.00 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuVim dBut/m dB Detector cm degree  Comment

43.28 4.08 47.36 7400 -26.64 peak

1 2310.000
7400 2321 peak

2" 2390.000 46.46 433 50.79
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= Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AY
1
S
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuy dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 4824 000 48.38 -1.88 46.50 7400 -27.50 peak
Radiated Emission
1200  dBu¥/m
FCE PK
70
. FCC A
2
20.0
2310000 232200 233400 2346.00 235800 2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freg Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB dBuVim dBut/m dB Detector cm degree  Comment
1 2310.000 43.63 4.08 47.71 7400 -26.29 peak

2" 2390.000 4447 4.33 48.50 7400 -2550 peak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz) |

Test mode: 11G

Test Channel: 6
VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AY
f
X
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dBim dBuv/m dBuVim dB Detector cm degree  Comment
1 4874.000 50.15 -1.59 48.56 7400 -2544 peak
HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK
FCC AY
i
b4
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 20009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qver Height Degree
MHz dBuv dBim dBuv/m dBuV/m dB Detector cm degree Comment
1" 4874000 4934 -1.59 4775 7400 -26.25 peak
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= Report No.: FCC022022-03976RF1

-
1
Above 1G (1GHz~18GHz) | Test mode: 11G Test Channel:11
VERTICAL
Radiated Emission
20.0  dBuVim
FCC PK.
FCC AY
X
30
20
1000000 2000 3000 [MHz) 5000 G000 7000 90009000 18000. 000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuvfm dB Detector cm degree  Comment
1" 4924 000 4973 -1.30 48.43 7400 -2557 peak
Radiated Emission
1200 dBuW/m
FCC PR
70
3 FCC &V
mewmmmmw‘&“#“ R LT —

2530.00 2550.00 MHz

200
2450.000 2460.00 2470.00 2480.00 2490.00 2500.00 2510.00 2520.00

Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree

MHz dBuV dB dBuVim dBuv/m dB Detector cm
1 2483.500 46.52 472 51.24 74.00 -2276 peak
2 2500.000 4320 479 47.99 7400 -2601 peak

degree  Comment
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= Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
20.0  dBu¥/m
FCC P
FCC AY
1
4
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 £0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuV/m dBuV/m a8 Detector cm degree  Comment
1" 4924000 4877 -1.30 47.47 74.00 -26.53 peak
Radiated Emission
1200 dBu¥/m
FCC PK
70
FCC AY
WWWMW o indpe e i
20.0
2450000 2460.00  2470.00  2480.00  2490.00 250000  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuVim dBuVim dB Detector cm degree  Comment
1" 2483500 43438 472 48.20 7400 -2580 peak
2 2500.000 4295 479 47.74 7400 -2626 peak
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= Report No.: FCC022022-03976RF1

-
1
Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:1
VERTICAL
Radiated Emission
80.0  dBuV/m
FCC PE
FCC aY
1
S
30
-20
1000.000 2000 2000 MHz) 5000 G000 7000 0009000 18000.000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
-25.06 peak

1% 4824000 50.82 -1.88 48.94 74.00

Radiated Emission

1200 dBu¥/m

FCCH P

’" N

o FCC AV
Bt et b b A b er il oo et «M
20.0
2310.000 2322.00  2334.00 2346.00  2356.00 237000  2362.00 239400 240600 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuVim dBuVim dB Detector cm degree  Comment
1 2310.000 43.28 4.08 47.36 74.00 -26.64 peak
-2321  peak

2" 2390.000 46.46 433 50.79 74.00
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= Report No.: FCC022022-03976RF1

HORIZONTA
Radiated Emission
200 dBuV/m
FCC PE
FCC AY
3
30
-20
1000.000 2000 3000 [MHz) 5000 GOO0 7ODO 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/im dBuV/m dBuV/m dB Detector cm degree  Comment
1 4824.000 50.02 -1.88 48.14 7400 -2586 peak
Radiated Emission
1200 dBuWW/m
FCE PK
70
‘ FCC A
NWNWMMMHWWWWWMWMWWW
20.0
2310000 232200 233400  2346.00 235800  2370.00 238200 239400  2406.00 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB dBuvim dBut/m dB Detector cm degree  Comment
1 2310.000 43.63 4.08 47.71 7400 -26.29 peak
2" 2390.000 4417 433 48.50 7400 -2550 peak
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Report No.: FCC022022-03976RF1

Above 1G (1GHz~18GHz)

| Test mode: 11N20MIMO Test Channel: 6

VERTICAL
Radiated Emission
20.0  dBuV/m
FCC PK
FCC AV
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBuVim dB Detector cm degree  Comment
1 4874.000 50.15 -1.59 48.56 74.00 -2544 peak
HORIZONTA
Radiated Emission
20.0  dBu¥/m
FCC PK
FCC AV
P
X
30
20
1000.000 2000 3000 [MHz] 5000 6000 7000 BOOOS000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Qwver Height Degree
MHz dBuV dB/m dBuv/m dBuV/m dB Detector cm degrees  Comment
1" 4874.000 49.29 -1.59 47.70 74.00 -26.30 peak
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-
1
Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:11
VERTICAL
Radiated Emission
80.0  dBuVim
FCC PK
FCC Ay
i
t
30
20
1000.000 2000 3000 (Milz) 5000 GOOO 7000 0000 9000 10000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim  dBuVim dB Detector em degres  Comment
1" 4924 000 50.84 -1.30 49.54 74.00 -2446 peak
Radiated Emission
1200 dBuV/m
FCC PR
70
FLT AV
%W“MWMWWW”M

253000 2550.00 MHz

200
2450.000 2460.00 247000 2480.00 2430.00 2500.00 2510.00 2520.00

Reading Correct Measure- i Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree

MHz dBuy dB dBuv/m dBuvim dB Detector cm
1" 2483.500 4599 472 50.71 7400 -2329 peak
2 2500000 4227 479 47.06 7400 -26.94 peak

degree  Comment
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HORIZONTA
Radiated Emission
80.0  dBuV/m
FCC PK.
FCC AY
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 20009000 18000.000
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuVim d8 Detector cm degree  Comment
1 * 4924000 5003 -1.30 48.73 74.00 -2527 peak
Radiated Emission
1200 dBu¥/m
FCC PK
70
FCC AV
WWWWMWWW
200
2450000 246000 247000 248000 243000 250000 251000 252000 253000 2550.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB dBuvim dBut/m dB Detector cm degree  Comment
1 2483500 43.34 472 48.06 7400 -2594 peak
2 2500.000 42.88 479 47 67 7400 -26.33 peak
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Above 1G (1GHz~18GHz)

| Test mode: 11N40MIMO Test Channel:3

VERTICAL
Radiated Emission
20.0  dBu¥/m
FCC PK
FCC AY
%
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 00009000 10000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1" 4844 000 4995 177 4818 7400 -2582 peak
Radiated Emission
1200  dBu¥/m
FCC PR
70
FCC AV
200
2310000 232200 233400 234600 2358.00 2370.00 238200 239400  Z406.00 2430.00 MHz
Reading Correct Measure- . Antenna Table
No. Mk. Freq Level  Factor ment Limit ~ Over Height Degree
MHz dBuy dB dBuvim dBut/m dB Detector cm degree  Comment
1 2310.000 43.44 4.08 47.52 7400 -26.48 peak
2" 2390000 4630 433 50.63 7400 -2337 peak
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HORIZONTA

Radiated Emission

80.0  dBuV/m
FCC PK
FCC AY
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 G000 7000 80009000 18000000
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuv/m dBuVim dB Detector cm degree  Comment
1 4844000 49.33 -1.77 47 56 7400 -26.44 peak

Radiated Emission

1200 dBuV/m

70
FCC AV
WWMWMMMMWMJMMMM«WWW
200
2310000 232200 233400 234600 235800 237000 238200 239400 240600 2430.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBuV/m dB Detector cm degree  Comment
1 2310.000 43.56 408 47.64 74.00 -26.36 peak
2" 2390.000 44.09 433 48.42 74.00 -25.58 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel: 6
VERTICAL
Radiated Emission
M0 dBuVIm
FCC P
FCC AY
7
X
30
20
1000.000 2000 2000 [MHz) 5000 G000 7000 90009000 16000.000
Reading Correct Measure- Antenna Table
No. Mk. Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuvim dB Detector cm degree  Comment
1 *  4874.000 50.30 -1.59 48.71 74.00 -2529 peak
HORIZONTA
Radiated Emission
0.0 dBu¥/m
FCC PE
FCC AV
4
4
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 90009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBu\ dB/m dBuvim dBuVim dB Detector cm degree  Comment

1 4874.000 48.79 -1.59 47.20 74.00 -26.80 peak
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Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO Test Channel:9

VERTICAL
Radiated Emission
20.0  dBuV/m
FCC FK
FCC AY
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOO 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level Factor ment Limit ~ Ower Height Degree
MHz dBuy dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1% 4904.000 49.89 -1.42 48.47 7400 -2553 peak
Radiated Emission
1200 dBu¥/m
FCC PR
70
3 FCC AV
200
2450.000 2460.00  2470.00  2480.00  2490.00 250000  2510.00  2520.00  2530.00 2550.00 MHz
Reading Correct Measure- ) Antenna  Table
No. Mk. Freq Level Factor ment Limit  Over Height Degree
MHz dBuy dB dBuVim dBuV/m dB Detectar cm degree  Comment
1" 2483.500 46.35 472 51.07 74.00 -2293 peak
2 2500.000 4278 4.79 47.57 74.00 -26.43 peak
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HORIZONTA
Radiated Emission
90.0  dBuV/m
FCC PK.
FCC AY
1
1
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuVim d8 Detector cm degree  Comment
1 * 4904.000 4851 -1.42 47.09 7400 -26.91 peak

1200 dBu¥/m

Radiated Emission

FCC PK
70
FCC &V
Ww & Rt [FWPY YUY WA
ek rrapm e T
200
2450.000 2460.00  2470.00  2480.00 249000 250000 2510.00 252000  2530.00 2550.00 MHz
Reading Correct Measure- ) Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB dBuvim dBuVim dB Detector cm degree  Comment
1" 2483500 4364 472 48.36 7400 -2564 peak
2 2500.000 4225 479 47.04 7400 -2696 peak
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Above 1G (1GHz~18GHz) | Operating Mode: Simultaneous transmitting
VERTICAL
Radiated Emission
9.0 dBuVim
FLC PR
L
%
a5
0.0
1000.000 2000 3000  (MHa) 5000 GOOD 7000 8009000 18000.000
Reading Correct Measure- . Antenna Table
No. Mk. Freg Level Factor ment Limit  Over Height Degree

MHz dBuV dB dBuv/m dBuVim dB Detector cm degree  Comment
10640.000 48.14 9.52 57.66 74.00 -16.34 peak 150 242
2 * 10640.000 4043 9.52 40.95 5400 405 AVG 150 242

Radiated Emission
90.0  dBuv/m
FCL PE
.I.
"
15
0.0
1000.000 2000 2000 [MHz) 5000 G000 7000 20009000 12000.000
Reading Correct Measure- . Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuVY dB/m dBuvim dBuVv/m dB Detector cm degree  Comment

1" 10640.000 44.04 9.52 53.56 7400 -20.44 peak 150 147
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For EUT3
We tested all modes and only the worst case was recorded, please see the following:
Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:11
VERTICAL

WO AR e

Radiated Emission

o TEC P |
1
o= w |
—,— e ]
w
s 40 E_] WG (Wil G0 GOOY e e R0 00
Readm Correct  Measurs Antenna  Table
Mo Mk Freq Level Factar ment Liit Diwar Hesght  Degree
M-z = =R d8um dBuvim [ Datueiy £ Soam  Commoe
1.8 4324 000 E3.38 -3k S2q8 T400 XS peak
Radiated Emission
TE Vi
e,
|.l'-\- "u
o |
II b'll
[ :
L T o
| r"' N
I S
1.._&.&“‘
I
T,
£ “_‘MMWHH,* P ey
Y
HELWH DAMLON MDD CENL0 WAL S0 SR SSN0m  Smamin CGEIL Wik
Readng Coecl  Messure Anle=nng  Table
Mo, Mk Freg  Level Factor ment Limit  Owes Height  Diegree
WHz a8 aBim HBis B aE Cobecyy m Sogron  Commen
1 24E3500 5310 472 5T.82 Ta.00 18.18  peak
- a3 500 4443 472 45 14 B4 0 4 B8 ANVG
3 2500000 4328 479 4507 FADD  -2591  peak
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Above 1G (1GHz~18GHz) Test mo

de: 11B Test Channel:11

HORIZONTAL

Radiated Emission

B0
e - ]
- 1
%
£
-
L] ] o [ SI00 GOOW OSU GOS0 o
If-:mdlng Comect  Measure. ) Anierma  Table
Mo, Mk Freg Leswnd Frcfor mend Limil Chaay Height  Degras
Mz A i dBuvm aBu ] Diabacion om degraa  Comimant
17 MM 5244 -1.30 5114 7400 2288 pmak
Radiated Emission

1200 dBuV/m

FCC PE

70

FCC AY

%MWMMWWMW

20-:450.000 246000 247000  2400.00 249000 250000 2510.00 252000  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuvim dB Detector cm degree  Comment
1 * 2483500 4344 472 48.16 7400 -25.84 peak
2 2500.000 42.35 4.79 47.14 7400 -26.86 peak
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For EUT4
We tested all modes and only the worst case was recorded, please see the following:
Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:11
VERTICAL
Radiated Emission
=1
Reading Comect  Measune- z Antenra Tahlo
Ho. Mk Freg Lewei Fctor mend Limit  Chver Heighl  Degres

424000 5405 -130 52.73 o0 212y peak

Radiated Emission
1200 dBuV/m

FCC PE

70 rJf
1
FCC AV
Z
&

WW%WMM

Zn-:-usn.nm 2460.00  2470.00 249000  2490.00 250000 2510.00 252000  2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuVim dB Detector cm degree  Comment
1 2483.500 53.23 472 57.95 7400 -16.05 peak
2 * 2483500 4460 472 49.32 5400 488 AVG
3 2500.000 43.53 4.79 48.32 7400 -2568 peak
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Above 1G (1GHz~18GHz) | Test mode: 11B

Test Channel:11

HORIZONTAL

Radiated Emission

L T
T K
]
|
-E
0, am TR MM W0 G TR0 SO CO0D 1800K) 004
Reading Corec!  Medsurne Amenig - Tabie
Mo, Mk Freg | eest Facior meni Lemit  Over Height  Degres
Wz s =Y asm BT dBim i 2] Dopbaciorn on degres  Commen
[ 4224 000 5286 -1.30 51.66 TADD 233 pesk
Radiated Emission
1200  dBu¥/m
FCC PE
70
FCC AY
M 2
Lo 3 bt B e o
20.0
2450.000 24G0.00  2470.00  2400.00 240000  2500.00 251000 252000  2530.00 2550.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dBim dBuv/m dBuVvim dB Detector cm degree  Comment
1* 2483500 4444 472 4816 7400 -2484 peak
2 2500.000 4285 479 47 64 7400 -26.36 peak
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For EUTS
We tested all modes and only the worst case was recorded, please see the following:
Above 1G (1GHz~18GHz) | Test mode: 11B Test Channel:11
VERTICAL
Radiated Emission
U AU
FICC PE,
L —
"
m
=T 000 (WSl GODO GOON A0SO OO0 SOE T imen o
R Reading Comect  Measure- " Antenna  Table
Mo Mk Freg Lewil FachH Nt Limatl Ciwes Height Degres
(Lo B i dBT LI =) Dratacion om o Corsrni
1% AQM00D 5426 13D 5206 FAOD 210 peak
Radiated Emission
1200 dBuV/m
FCC PE
?l]j
\ FCC AY
& %WWJWWMWWMWW
20,0
2450000 2460.00 2470.00 2480.00 2490.00 2500.00 2510.00 2520.00 2530.00 2550.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freg.  Level Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuv/m dBuVim dB Detector cm degree  Comment
1 2483500 5423 472 5895 7400 -1505 peak
2 * 2483500 4514 472 4986 5400 414 AVG
3 2500.000 4428 479 4907 7400 -2493 peak
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\ Above 1G (1GHz~18GHz) | Test mode: 11B | Test Channel:11
HORIZONTAL
Radiated Emission
W
[ [CPE |
&
-
m
|00 el EaT] E |Hils]  Soo0 GoDO 7080 BIDNOOOD 10T B0
Reading  Comect  Measue. “Ardenna  Table
Mo, Mk Freg Leswat F aschor Nt Limil Cher Height  Degres
= B =T dBuvm  dBuvim @8 Ciaictor on degres  Comimaen
1 4934 DOD 5288 -130 51.39 400 3261 peak
Radiated Emission
1TAE Sl
.N-ﬁ“ﬁ-hh
o Y
¥ “
| llll' | ‘jlllll 1 | | i I | [
i I}
f ‘n.1
_r’
'\.'_ :
- | | I
b o e S e TTR I e e Y
Fa 1
MELNE GO0 MM LI MW mIo Sel S0m Sm Sslm Ml
Aeading Caomecl  Measure- Bntenna Tabie
Mo Mk Freg Leval  Factar ment Limit  Cwer Height  Degres
W Ey A Ewn EEeVm dE D8 tm e
2483 500 4304 4,72 28 6 TADD 2534 peak
T2 JE0DO00 4235 479 4714 Ta00 MO peak

The high frequency, which started from 18GHz to 25GHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.
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3.3 Spurious Emission at Antenna Port
3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Peripherals

Support Equipment
No. Equipment Brand Name Model Name Remarks
1 Record PC Lenovo M4500T NA
2 Control PC Lenovo M4500T NA

3.3.3 Test Procedure

Test Method

® Conducted Measurement ‘ORadiated Measurement
Test Channels
® Lowest, Middle and Highest Channel ‘O Lowest and Highest Channel
Environmental conditions
@®Normal ‘ONormal and Extreme

Note:@:Test O:No Test
a) The EUT was directly connected to the spectrum analyzer and antenna output port as show in

the block diagram below.
b) Spectrum Setting as below:

Centre Frequency The centre frequency of the channel under test
RBW 100 kHz

VBW 300 kHz

Frequency span 2 x Nominal Channel Bandwidth

Detector Mode Peak

Trace Mode Max Hold

Sweep Time Auto Couple

c) Allow trace to full stabilize.
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d) Use the peak marker function to determine the maximum power level in any 100kHz band
segment within the fundamental EBW.

3.3.4 Test Setup

BEUT (W1,  gr cahlc—hg_,

—
LA™

Spectrum
Analyzer

Record PC

ELUT Control
ro
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3.3.5 The Result

3.3.5.1. Conducted Spurious Emission

Test Mode Antenna Channel FreqRange Reflevel Result Limit Verdict
[Mhz] [dBm] [dBm] [dBm]

Reference 5.86 5.86 PASS

Antl 2412 30~1000 5.86 -43.33 <-14.14 PASS
1000~26500 5.86 -36.92 <-14.14 PASS

Reference 3.51 3.51 PASS

Ant2 2412 30~1000 3.51 -46.85 <-16.49 PASS
1000~26500 3.51 -39.87 <-16.49 PASS

Reference 5.41 5.41 PASS

Antl 2437 30~1000 5.41 -43.58 <-14.59 PASS
1000~26500 541 -36.89 <-14.59 PASS

e Reference 3.21 3.21 PASS
Ant2 2437 30~1000 3.21 -46.71 <-16.79 PASS
1000~26500 3.21 -39.39 <-16.79 PASS

Reference 6.07 6.07 PASS

Antl 2462 30~1000 6.07 -43.75 <-13.93 PASS
1000~26500 6.07 -39.11 <-13.93 PASS

Reference 2.07 2.07 PASS

Ant2 2462 30~1000 2.07 -47.27 <-17.93 PASS
1000~26500 2.07 -39.55 <-17.93 PASS

Reference 0.32 0.32 PASS

Antl 2412 30~1000 0.32 -46.59 <-19.68 PASS
1000~26500 0.32 -39.38 <-19.68 PASS

Reference -1.77 -1.77 PASS

Ant2 2412 30~1000 -1.77 -49.12 <-21.77 PASS
1000~26500 -1.77 -39.67 <-21.77 PASS

Reference 0.10 0.10 PASS

Antl 2437 30~1000 0.10 -46.03 <-19.9 PASS
1000~26500 0.10 -38.98 <-19.9 PASS

He Reference -2.58 -2.58 PASS
Ant2 2437 30~1000 -2.58 -49.88 <-22.58 PASS
1000~26500 -2.58 -39.75 <-22.58 PASS

Reference 0.39 0.39 PASS

Antl 2462 30~1000 0.39 -46.82 <-19.61 PASS
1000~26500 0.39 -39.14 <-19.61 PASS

Reference -3.07 -3.07 PASS

Ant2 2462 30~1000 -3.07 -50 <-23.07 PASS
1000~26500 -3.07 -39.36 <-23.07 PASS
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Reference -1.73 -1.73 PASS
Antl 2412 30~1000 -1.73 -46.97 <-21.73 PASS
1000~26500 -1.73 -39.41 <-21.73 PASS
Reference -4.41 -4.41 PASS
Ant2 2412 30~1000 -4.41 -50.08 <-24.41 PASS
1000~26500 -4.41 -39.05 <-24.41 PASS
Reference -2.52 -2.52 PASS
Antl 2437 30~1000 -2.52 -47.36 <-22.52 PASS
1000~26500 -2.52 -38.81 <-22.52 PASS

11IN20MIMO
Reference -4.95 -4.95 PASS
Ant2 2437 30~1000 -4.95 -50.19 <-24.95 PASS
1000~26500 -4.95 -39.04 <-24.95 PASS
Reference -1.45 -1.45 PASS
Antl 2462 30~1000 -1.45 -47.45 <-21.45 PASS
1000~26500 -1.45 -38.59 <-21.45 PASS
Reference -5.34 -5.34 PASS
Ant2 2462 30~1000 -5.34 -50.62 <-25.34 PASS
1000~26500 -5.34 -38.61 <-25.34 PASS
Reference -4.74 -4.74 PASS
Antl 2422 30~1000 -4.74 -47.65 <-24.74 PASS
1000~26500 -4.74 -39.7 <-24.74 PASS
Reference -6.71 -6.71 PASS
Ant2 2422 30~1000 -6.71 -50.99 <£-26.71 PASS
1000~26500 -6.71 -39.53 <£-26.71 PASS
Reference -4.89 -4.89 PASS
Antl 2437 30~1000 -4.89 -46.85 <-24.89 PASS
LINAOMIMO 1000~26500 -4.89 -38.85 <-24.89 PASS
Reference -7.27 -7.27 PASS
Ant2 2437 30~1000 -7.27 -50.84 <-27.27 PASS
1000~26500 -7.27 -39.26 <-27.27 PASS
Reference -4.75 -4.75 PASS
Antl 2452 30~1000 -4.75 -45.5 <-24.75 PASS
1000~26500 -4.75 -39.1 <-24.75 PASS
Reference -7.14 -7.14 PASS
Ant2 2452 30~1000 -7.14 -50.47 <-27.14 PASS
1000~26500 -7.14 -38.82 <-27.14 PASS

Page 94 / 184 TIRT-TRF/FCCO01-2(E):2021A0




Report No.: FCC022022-03976RF1
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11B_Ant2_2412_30~1000
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